



**TEST REPORT**

Number: TWNT00500337

Applicant: T & A Textile Co., Ltd.  
No. 19, Lane 7, Xiyuan Rd.,  
Zhongli City, Taoyuan County 32057,  
Taiwan, R.O.C.

Date: JAN 29, 2010

Sample Description :

Two (2) pieces of submitted sample said to be Tricot Nylon knitted fabric with TPU peach finish, N/20<sup>D</sup>, in (A) Yellow and (B) White.

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : JAN 26, 2010  
Standard : -  
Style/Article No. : -  
Order No. : FSP' 2009-286  
Buyer's Name : -  
Agent's Name : -  
Ref. : -

Authorized By:  
On behalf of Intertek Testing Services  
Taiwan Limited



Carol Peng  
Director  
Textile And Footwear Division

sharin/daisy

Page 1 Of 2



**TEST REPORT**

Number: TWNT00500337

Tests Conducted (As Requested By The Applicant)

1 Hydrostatic Head Test As Received (ISO 811-1981, Pressure Gradient At 60 Mbar/Min Water Pressure):

(A)	(B)	<u>Provided Requirement</u>
Over 5,000 mm	Over 5,000 mm	5000 mm

Remark: Tested on the face side.

Remark: As Applicant Request, Sample Was Tested On The Face Side And Mesh Fabric Was Used On Back Side.